
Submitted in partial fulfi lment of the requirements
for the degree of Master of Architecture

at

Dalhousie University
Halifax, Nova Scotia

July 2012

© Copyright by Alexandra Bogusat, 2012

Re-interpreting and Re-programming the Edge:
Site, Infrastructure and Community

by

Alexandra Bogusat



ii

DALHOUSIE UNIVERSITY

SCHOOL OF ARCHITECTURE

The undersigned hereby certify that they have read and recommend to the Faculty of 

Graduate Studies for acceptance a thesis entitled “Re-interpreting and Re-programming 

the Edge: Site, Infrastructure and Community” by Alexandra Bogusat in partial fulfi lment 

of the requirements for the degree of Master of Architecture.

Dated: July 11, 2012

Supervisor:
[...]
The facility receives direct fl ows from forcemains from three pumping stations within the 

town. The wastewater is pumped into two aerated lagoons, in series and then two stabil-

ization ponds, in series. Effl uent is polished and phosphorous removed by utilizing alum 

in a solids contact clarifi er. Effl uent is then disinfected using hydrochloride and dechlorin-

ated using sodium bisulphite before being discharged into Lake Ontario (Niagara Region, 

2008). 

Current Operation

The facility is operating at 84% of its rated capacity of 5710 cu.m/d. However, it receives a 

high ratio of peak fl ows to the average day fl ow, due to wet weather fl ows. The peak fl ow 

capacity is 8520 cu.m/d, and if exceeded the stabilization ponds are used to buffer peak 

fl ows, minimizing the need to bypass into Lake Ontario. While the facility is considered 

adequate, the adjacent residential neighbourhood complain of odours from the lagoons 

during hot summer months (Niagara Region, 2008).  

Aerial view of NOTL WWTF. (Google Earth 2012) 



90

Projected Operation

The population for the service area is forecast to increase by 40% (4200 people) by 2026. 

The projected capacity must then be 6900 cu.m/d. Thus, the rated capacity will be ex-

ceeded by 2013-2014. Several options for upgrading the facilities exist, the town has 

chosen to either use the existing location for the new facility or fi nd another site on the 

Lakeshore Road property, owned by Parks Canada (Niagara Region, 2008). 

Proposed NOTL WWTF

Currently a study by the Niagara Region (2012) is being done to decide on the best op-

tion. The study was fi rst a Schedule ‘C’ Municipal Class Environmental Assessment and is 

now a Harmonized Federal/ Provincial Environmental Assessment. The target operating 

capacity for the new facility is 8000 cu.m/d, to provide service up to at least 2031. The 

criteria of the study were: 

• socio-economic investigation

• natural environmental investigation

Current and projected fl ows for wastewater service area of NOTL WWTF. (Niagara Region 2008)



91

• archeological and build heritage investigation

• effl uent outfall inspection and aquatic habitats assessment

• Engineering Investigations of Existing Conditions including 
Flows and Loadings, Effl uent Requirements, Geotechnical In-
vestigations, Environmental Site Assessments 

• Screening of Long-List of Alternative Solutions, Selection of 
Two Short-Listed Solutions, Evaluation of Short-Listed Solu-
tions, Selection of Preferred Solution

The study focused on two sites, alternate 2a(location of existing lagoons) and alternate 

3a. The study concluded that site 2a is less desirable as it is closer to the residential areas 

and would impact the future use of the site as a parkland. Moreover, the placement of this 

site is close to areas containing species-at-risk. However, it is the least costly option. The 

preferred site is 3a, as it is further from the residential areas and allows for a buffer be-

tween potential parkland and the new WWTF (Niagara Region, 2012). However, within the 

site selection are Provincially Signifi cant Wetlands, which are important breeding zones 

for chorus frogs. There are plans to mitigate the impact on the wetlands, however the op-

tion clearly favours the needs for humans. 



92

Alternate 3a  NOTL WWTF. (Niagara Region 2012)

Alternate 2a  NOTL WWTF. (Niagara Region 2012)



93

P
ro

po
se

d 
10

 A
cr

e 
si

te
 fo

r A
lte

rn
at

e 
3a

. (
N

ia
ga

ra
 R

eg
io

n 
20

12
)



94

Limits of the Study

The options provided by the study limit the possibilities for creating a WWTF that mitigates 

impacts on the natural environment. The study considers the WWTF as a blight on the 

community, as oppose to considering it as an integrated element on the site and within 

the town. Placing the plant in the area of forest regrowth and on Provincial Signifi cant 

Wetlands does affect species-at-risk and will disrupt a very fragile ecosystem. Moreover, 

the forest should be allowed to regrow. Large built structures should be limited to areas 

already altered and occupied by humans. While this would require placing the facilities 

closer to the residences, steps can be taken to ensure residences see the infrastructure 

as a positive element on the site. 



95

APPENDIX B: ARCATA MARSH AND WILDLIFE SANCTUARY

Project Description

Arcata Marsh and Wildlife Sanctuary is an integral part of the wastewater treatment pro-

cess for the town of Arcata, California (population roughly 17 300). Arcata’s wastewater 

treatment facilities have become an international model for appropriate and successful 

wastewater treatment utilizing wetland enhancement technologies. Moreover, it is an ex-

ample of a community initiative for large-scale infrastructure. 

The community and city of Arcata had a vision of how infrastructure could make use of 

the natural processes occurring in wetlands to treat wastewater. Their exploration began 

in 1969 with wastewater aquaculture projects, which were successful in raising Pacifi c 

Salmon and Trout in mixtures of partially treated wastewater and seawater (United States 

1993). This initial project “demonstrated that wastewater was a “resource” that could be 

reused and not simply to be viewed as a disposal problem” (United States 1993). More-

over, the city proved that a constructed wetland system can be a cost effi cient solution 

for treating wastewater. Due to the need to change their wastewater treatment methods, 

the wetland systems were completed in 1986. Today the system includes built facilities 

for primary treatment, sludge treatment and disinfection.  However, the treatment process 

continues to evolve as the city continues to search for the best methods for wastewater 

treatment, which are cost effective and energy effi cient. Moreover, the site receives over 

150 000 visitors for recreational and educational purposes (United States 1993). 

Aerial view of the marsh with wastewater treatment plant near the far upper right corner of image. 
(Arcata Marsh Overview 2008)



96

Wastewater Treatment

Considering the small size of city of Arcata and the success of the wastewater treatment 

facilities, Arcata provides insight for a viable option for wastewater treatment for other 

small cities. The steps for wastewater treatment can be adapted to suit any municipal-

ity’s needs and the specifi cs of a site. The treatment process is described  step-by step 

on the Arcata’s Wastewater Treatment Plant and the Arcata Marsh and Wildlife Sanctu-

ary website created by Prof. Dustin Poppendieck, as part of a class from Humboldt State 

University in 2008. 

Primary Treatment

The fi rst step for modern wastewater treatment is primary treatment, which removes solids 

that are suspended in the wastewater.  

Headworks: The headworks is where the raw sewage from the town enters the facilities. 

Arcata uses screw pumps to lift the sewage from the sewer lines into the headworks. Next 

the raw sewage passes through bar screens to remove large debris. Smaller debris such 

as sand and pebbles are removed at the next stage by a grit separator. The debris and grit 

are collected and taken to the landfi ll. 

Clarifi er: The next stage of primary treatment is the clarifi er.  At this stage suspended 

material that remains in the wastewater is settled out. Heavier solids settle to the bottom 

of the tank and are removed, while scum and fl oating solids are skimmed off the top. Two 

clarifi ers are used; the second and smaller clarifi er is for backup during peak wet weather 

fl ows. 

Sludge Treatment

Sludge is treated separately to reduce the amount of organic matter and the number 

of disease-causing microorganisms present in solids, and to de-water the sludge into a 

usable form, compost. 

Digesters: Solids removed from the clarifi er are sent to the digesters that utilize anaerobic 

bacteria to break down the solid waste. During this process methane is produced and 



97

harnessed to heat the primary digester. Two digesters are used at Arcata to decompose 

the solids into sludge. 

Sludge Beds: Sludge is pumped into two sludge beds, where it sits for six months to dry. 

These beds are outdoor, covered rectangular boxes, which are four feet deep at the cen-

tre. The fl oors slope to the centre to allow water to drain as the sludge dries. The sludge 

is dried for easy transportation and for making compost. 

Compost Piles: Once the sludge is dried it is placed in compost piles and mixed with 

other organic matter. The compost is used for fertilizer in city parks and considered Class-

A exceptional quality biosolids. 

Secondary Treatment 

Secondary treatment is designed to degrade the biological content of sewage and further 

remove solids, toxins and nutrients found in wastewater. 

Oxidation Ponds: Following the clarifi ers the wastewater, is pumped into a series of oxi-

dation ponds. The ponds reduce the biological oxygen demand (BOD) and further settle 

out solids. They are designed to allow for algal growth, which introduces oxygen into the 

water. The oxygen allows aerobic bacteria at the surface to breakdown the organic matter 

in the wastewater; while anaerobic bacteria, toward the bottom of the ponds, break down 

the settling solids.  Flora also help to extract nitrogen and phosphorus. 

Treatment Wetlands: The treatment wetlands remove the remaining pollutants found in 

the wastewater. The biological processes occurring in wetlands remove some levels of 

nitrogen, phosphorus and heavy metals without the need for chemicals or machines. At 

Arcata, water from the oxidation ponds is then slowly moved through the wetlands, which 

are completely covered in aquatic plants, such as Cattail and Hardstem Bulrushes. The 

plants assist in the absorption of nutrients, metals and organic compounds. The aquatic 

environment and roots serve four functions: one is to provide a surface area for micro-or-

ganisms to grow, which convert chemical compounds and uptake nutrients such as phos-

phorus and nitrogen; second function occurs on the roots in the water where anaerobic 

micro-organisms convert nitrogen to ammonia and ammonium; third function is to allow 



98

aerobic micro-organisms to convert ammonia to nitrate, which is taken up by the plants; 

lastly, the fourth function is for phosphorus extraction, as phosphorous is taken up by the 

plants and bound to the soil.

Disinfection

The fi nal stage of wastewater treatment is disinfection, which kills any bacteria found in 

the treated wastewater before being released into the marshes and nearby Humboldt Bay. 

Arcata uses chlorine for disinfection, however they are conducting a study to determine 

if UV disinfection, which kills  bacteria using ultraviolet light, is more appropriate for their 

facility. 

Diagram of wastewater treatment fl ows. (Arcata Marsh Overview 2008)



99

Specifi cations (United States 1993) 
Design Population............................................19,056
Average Annual Flow.....................................2.3 mgd
Maximum Monthly Flow.................................5.9 mgd
Peak Flow....................................................16.5 mgd
BOD’s Load............................................4100 lbs/day
TSS Load................................................3400 lbs/day

Headworks

Mechanically Cleaned bar Scree .....2 at 5 mgd each
Gravity Grit Removal .....................................144 ft.2

Clarifi ers

2 Primary clarifi ers .................26 ft. diam./60 ft. diam
Retention time at design fl ow ........................3.8 hrs.
Retention time at max. monthly fl ow ..............1.4 hrs.

Treatment Marshes

Total area ................................................... 7.5 acres 
Ave. Depth .......................................................... 2 ft.
Total detention time at design fl ow .............. 1.9 days

Chlorination/Dechlorination

Volume .............................................185,400 gallons
Retention time at design fl ow .........................58 min.
Retention time at max. monthly fl ow ..............30 min.

3 Enhancement Marshes

Total area .................................................... 31 acres
Ave. Depth ........................................................1.5 ft.
Retention time at ave. Flow ............................9 days



100

A
PP

EN
D

IX
 C

: T
H

ES
IS

 P
R

ES
EN

TA
TI

O
N



101

REFERENCES 

Arcata Marsh overview. 2008. Appropedia (image). http://www.appropedia.org/Arcata_
Marsh_overview.

Berrizbeitia, Anita. 2007. Re-Placing Process. In Large Parks, eds. Julia Czerniak and 
George Hargreaves, 175-198. New York: Princeton Architectural Press.

Campbell, Craig, and Michael Ogden. 1999. Constructed Wetlands in the Sustainable 
Landscape. New York: John Wiley & Sons Inc.

Campbell, Jayme, Annie Michaud, Lee-Ann Hamilton, and Deanna Lindblad. 2010. Water-
shed Hydrologic Characterization. In Natural Heritage Areas Inventory, eds Niagara 
Peninsula Conservation Authority. Welland, Ontario. http://www.npca.ca/wp-content/
uploads/3.0-Watershed-Hydrologic-Characterization.pdf.

Chapman, Paul. 1994. Agriculture in Niagara: An Overview. In Niagara’s Changing Land-
scapes, ed. Hugh Gayler, 279-299. Ottawa: Carleton University Press. 

Corner, James. 2006. Terra Fluxus. In The Landscape Urbanism Reader, ed. Charles 
Waldheim, 21-33. New York: Princeton Architectural Press. 

Cranz, Galen, and Michael Boland. 2004. Defi ning the Sustainable Park: A Fifth Model for 
Urban Parks. Landscape Journal 23 no. 2: 102-120.

Czerniak, Julia. 2007. Introduction/ Speculating On Size. In Large Parks, ed. Julia Cz-
erniak and George Hargreaves, 19-33. New York: Princeton Architectural Press.

Feenstra, B.H. 1981. Bedrock Topography of the Niagara and Niagara-on-the-Lake Area, 
Southern Ontario. Ontario Geological Survey Preliminary Map p.2400, Bedrock Top-
ography Series. Scale 1:50 000.

Forman, Richard T. T. 1995. Land Mosaics: The Ecology of Landscapes and Regions. 
Cambridge, England: Cambridge University Press. 

Forman, Richard T. T., and Michel Godron. 1986. Landscape Ecology. New York: Wiley.

Gayler, Hugh. 1994. Niagara’s Changing Landscapes. Ottawa: Carleton University Press.

GeoSmart Niagara. 2012. Niagara Navigator (map). http://navigator.yourniagara.ca/navi-
gator/# (Accessed 15 Jan.).

Google Earth. 2012. Arcata Marsh and Wildlife Sanctuary, California (map). (Accessed 26 
Jun.).

Google Earth. 2012. Niagara-on-the-Lake Wastewater Treatment Facility, Ontario (map). 
(Accessed 30 Jun.).



102

Hough, Michael. 2004. Cities and Natural Process: A Basis for Sustainability. London: 
Routledge.

Jalava, J.V., J. Baker, K. Beriault, A. Boyko, A. Brant, B. Buck, C. Burant, et al. 2010. Ni-
agara River Corridor Conservation Action Plan. Niagara River Corridor Conservation 
Action Planning Team and the Carolinian Canada Coalition. http://www.carolinian.org/
Publications/CAP_2010/Niagara_River_Corridor_CAP2010.pdf.

Johnson, Bart, and Kristina Hill. 2002. Introduction: Towards Landscape Realism. In Ecol-
ogy and Design: Frameworks for Learning, ed. Bart Johnson and Kristina Hill, 1-26. 
Washington, DC: Island Press. 

Kaika, Maria and Erik Swyngedouw. 2000. Fetishizing the Modern City: The Phantasma-
goria of Urban Technological Networks. International Journal of Urban and Regional 
Research 24, no. 1: 120-138.

Karvonen, Andrew. 2011. Politics of Urban Runoff: Nature, Technology, and the Sustain-
able City. Cambridge: MIT Press.

Lister, Nina Maria. 2007. Sustainable Large Parks: Ecological Design or Designer Ecol-
ogy? In Large Parks, ed. Julia Czerniak and George Hargreaves, 34-57. New York: 
Princeton Architectural Press.

McHarg, Ian L. 1969. Design with Nature. Garden City, N.Y: The Natural History Press.

Moss, Michael R. 1994. Forests in the Niagara Landscape: Ecology and Management. In 
Niagara’s Changing Landscapes, ed. Hugh Gayler, 139-175. Ottawa: Carleton Univer-